
Page 1 of 3 
 

[Total No. of Questions: 12]                                          [Total No.  of Printed Pages: 3] 
 

UNIVERSITY OF PUNE 
[4363]-109 

T. E. (Civil Engg) Examination – 2013 
Environmental Engineering-I (2008 Course) 

[Time:   3 Hours]                                                              [Max.  Marks:  100] 
Instructions:  

1 Solve Q1 or Q2, Q3 or Q4, Q5 or Q6 from Section I and  Q7 or Q8, Q9 or 

Q10, Q11 or Q12 from Section II 
2 Answers to the two sections should be written in separate answer-

books. 
3 Neat diagrams must be drawn wherever necessary. 
4 Figures to the right indicate full marks. 
5 Use of logarithmic tables, slide rule, Mollier charts, electronic pocket 

calculator and steam tables is allowed. 
6 Assume suitable data, if necessary. 

SECTION –I 
Q.1 A What is the Necessity of Water Supply Schemes? Describe the 

different phases involved in design of water supply scheme and enlist 
the data to be collected for design of any water supply project. 

6 

 B Enlist various valves used in rising mains Also state their location and 
function. 

6 

 C Discuss the advantages and disadvantages of various types of pipes 
used in water supply. 

4 

OR 
Q.2 A What objection would be there if  

i) turbidity ii) Chlorides  iii) Nitrates  iv) Hardness 
v) Fluorides vi) Calcium are present in excess in drinking water? 
State its permissible limit as per IS 10500:1991 in drinking water. 

6 

 B Explain the any three methods of forecasting the future population of a 
town. Following is the census data of a town. Calculate prospective 
population in the year 2040 by incremental increase method. 
Year 
 

1930 1940 1950 1960 1970 1980 1990 

Population  
In thousands 

13 19 22 30 37 43 57 
 

10 

 
Q. 3 A What are intakes? What are the important considerations which govern 

the selection of site for an intake. 
6 



Page 2 of 3 
 

 B Explain the purpose of aeration in water treatment. Discuss its 
limitations. 

4 

 C What do you understand by treatment of water? Why it is necessary? 
Explain the various processes adopted for treatment of water. 

6 

OR 
Q. 4 A Explain what do you understand by plain sedimentation. Describe the 

design principles of a settling tank. 
6 

 B A water treatment plant treats 200 m3/hr of water. Workout the 
following with respect to flocculator. 
i) Dimensions of flocculator unit 
ii) Power input by paddles to water. 
iii) Size and number of paddles 
assume water temp. 25°C and absolute viscosity=0.89x10-3 N-S/mt2. 
Detention time = 30 minutes. 
Given the velocity of water in inlet pipe = 1.2 mt/sec, drag coefficient  
CD=1.8, G=40 sec-1. 
Velocity at tip of paddle=0.5 mt/sec. 

10 

 
Q. 5 A Explain with the help of a neat sketch, the components parts of a rapid 

sand gravity filter. Explain its working including the method of back 
washing. 

10 

 B A filter unit of size 4 m x 8 m. after filtering 10,000 m3day in 24 hours 
of period, the filter is back washed at the rate of 10 lit/m2/sec for 10 
minutes. Compute the average filtration rate, quantity and percentage 
of treated water used in washing and te rate of wash water flow in each 
trough in four troughs are provided 

8 

OR 
Q. 6 A Enlist and explain various operational troubles associated with rapid 

sand gravity filter. 
6 

 B Write short note on mixed media filter. 6 
 C A filtered water discharge of 1 MLD has a chlorine demand of 4.8 

mg/l it is requires to maintain a chlorine residual of 0.2 mg/l. 
determine the quantity of bleaching powder necessary for six months. 
[Chlorine available-25%] 

6 

SECTION II 
Q. 7 A A water sample contains the following impurities. Compute the annual 

requirements of slaked lime and soda ash for treating 1 MLD water. 
The purity of slaked lime is 85% and that of soda ash is 90%. 
𝐶𝑎(𝐻𝐶𝑂3)2 = 220𝑚𝑔/𝑙,𝑀𝑔𝐶𝑙2 = 160𝑚𝑔/𝑙  
𝑀𝑔(𝐻𝐶𝑂3)2 = 140𝑚𝑔/𝑙,𝑀𝑔𝑆𝑂4 = 110𝑚𝑔/𝑙  
𝐶𝑎𝑆𝑂4 = 120𝑚𝑔/𝑙,𝑁𝑎𝐶𝑙 = 25𝑚𝑔/𝑙  
𝑁𝑎2𝑆𝑂4 = 45𝑚𝑔/𝑙.  

10 



Page 3 of 3 
 

 B Describe various methods of defluoridation. 4 
 C Enlist various methods of colour and odour removal and explain any 

one 
4 

OR 
Q. 8 A Design tube settler module of square cross section with following data. 

1. average output required from tube settler.      250m3/hr 
2. Loss of water in desludging                     2% of output required 
3. average design flow                                 255.1 m3/hr 
4. Cross section of square tubes                   50 mm x 50 mm 
5. Length of tube                                           1 m 
6. Angle of inclination of tubes                     60° 

10 

 B Enlist various methods on demineralization of water. Explain Reserve 
Osmosis in detail. 

8 

 
Q. 9 A The designed demand is 4 MLD. Water is pumped into a elevated 

service reservoir from 5 am to 1 pm. The supply to the community is 
from 5 a.m to 10 a.m and 5 p.m to 10 p.m at a uniform rate. Deign the 
balancing capacity of the reservoir  

10 

 B Explain the benefits of rain water harvesting and discuss the various 
methods of rain water harvesting. 

6 

OR 
Q. 10 A Describe the various layout or distribution network in a water supply 

system and state their advantages and disadvantages. 
10 

 B Explain the methods of determining the capacity of a service reservoir 
for storage. 

6 

 
Q. 11 A Explain following effect of noise on human. 

i) Audioligical           ii)Physiological 
iii) Physical               iv) Annoyance 

6 

 B Calculate resultant noise level in a machine shop where eight machines 
are working simultaneously and each M/C is procucing 70 dB of noise  

4 

 C Explain the effect of various atmospheric stability conditions on 
dispersion of air pollutants 

6 

OR 
Q. 12 A Explain various techniques to control noise pollution. 6 
 B Explain with neat sketch principle ESP and fabric filter for Air 

Pollution Control. 
6 

 C Explain in brief control of Air Pollution at source 4 
 
 

 



(1) 
 

UNIVERSITY OF PUNE 
[4363]-110 

T. E. (Civil)  
Foundation Engineering  

 (2008  Course) 
Total  No.  of  Questions : 12                    [Total  No.  of  Printed  Pages  :4] 

[Time :  3  Hours]                                                              [Max.  Marks  :  100] 
Instructions : 

 (1)  Answer Q1 or Q2, Q3 or Q4, Q5 or Q6,Q7 or Q8, Q9 or 

Q10,Q11 or Q12. 

(2)  Answers to the  two sections should be written in   

separate answer-books. 
(3) Neat diagram must be drawn wherever necessary. 
(4) Black  figures  to  the  right  indicate  full  marks. 

(5) Use of logarithmic tables, slide rule, Mollier 

charts, electronic  pocket  calculator  and  steam  tables  is  

allowed. 
(6)   Assume  suitable  data,  if  necessary. 

SECTION-I 

Q1. 

a) Explain the terms: (1) Sampling  tubes  (2) Area ratio  (3) Disturbed samples 
                [6] 

b) With a neat sketch, explain the method of wash boring for soil exploration. 
Also, state its importance?            [6] 

c) Calculate the depth of  soft strata underlain by hard strata. Use the following 
data: v1=300 m/s and v2=900m/s and the break in the plot was θ located at 
35m. Determine the depth of overburden.          [6] 

OR 

Q2.  

a) Explain electrical resistivity method. Where do you recommend this method 
                [6] 

b) Write a short note on pressuremeter test.          [6] 
c) Find the corrected blow count at 12m depth of unit weight of soil=18kN/m3. 

Blow count observed in SPT test is 25. Water table is at a depth of 2m and 
unit weight soil above GWT is 16 kN/m3.          [6] 



(2) 
 

Q3. 

a) Explain the concept of floating foundation applied to a raft. Discuss its 
applications.                [4] 

b) State and explain Tezzaghis equation of bearing capacity        [4] 
c) The construction of a strip footing is undertaken during a summer period and 

W.T is observed at 2.5m from G.L. During monsoon, the W.T rises to the 
G.L. the soil parameters are, unit weight=19.2 kN/m3  and 𝜙=32°. The 
bearing capacity factors are, Nq=23.2 and Nr=30.2, C=0, width of footing is 